Informed Consent Model of Integrated Care -Gender Affirming Hormone Therapy Laboratory & Treatment Guide

Initial Labs: Transgender Female (MtF)

Therapy	Comments	Baseline	3 months	6 months	12 months Yearl	/ PR
Lipids	No evidence to support lipid monitoring at any time; use clinician discretion	Based on USPSTF guidelines				X
A1c or fasting glucose	No evidence to support lipid monitoring at any time; use clinician discretion	Based on USPSTF guidelines				X
Estradiol						Х
Total Testosterone			Х	Х	Х	Х
Sex Hormone Binding Globulin (SHBG)**			Х	Х	Х	Х
Albumin**			Х	Х	Х	Х
Hemoglobin & Hematocrit		Х	Х	Х	х	Х

Initial Labs: Transgender Male (FtM)

Test	Comments	Baseline	3 months	6 12 months months		Yearly	PR
PBUN/Cr/K+	Only if spiro used	Х	Х	Х	Х	Х	Х
Lipids	No evidence to support monitoring at any time; use clinician discretion	Based on USPSTF guidelines					Х
A1c or glucose	No evidence to support monitoring at any time; use clinician discretion	Based on USPSTF guidelines					
Estradiol			Х	Х			Х
Total Testosterone			Х	Х	Х		Х
Sex Hormone Binding Globulin (SHBG)**			Х	×	Х		Х
Albumin**			Х	Х	Х		Х
Prolactin	Only if symptoms of prolactinoma						Х

Resources: Guidelines for the Primary and Gender-Affirming Care of Transgender and Gender Nonbinary People

Informed Consent Model of Integrated Care -Gender Affirming Hormone Therapy Laboratory & Treatment Guide

Hormone preparations and dosing (Grading: T O M) MtF

Hormone	Initial Low	Initial	Maximum	Comments
Estrogen				
Estradiol		2-		
oral/sublingual	1mg/day	4mg/day	8mg/day	if >2mg recommend divided bid dosing
			100-400	Max single patch dose available is 100mcg. Frequency of change is brand/product
Estradiol transdermal	50mcg	100mcg	mcg	dependent. More than 2 patches at a time may be cumbersome for patients
	<20mg			
Estradiol valerate IMa	IM q 2	20mg IM	40mg IM q	May divide dose into weekly injections for cyclical symptoms
	wk	q 2 wk	2wk	
Estradiol cypionate IM	<2mg q	2mg IM	5mg IM q	May divide dose into weekly injections for cyclical symptoms
	2wk	q 2 wk	2 wk	way divide dose into weekly injections for cyclical symptoms
Progestogen				
Medroxyprogesterone	2.5mg		5-10mg	
acetate (Provera)	qhs		qhs	
			100-	
Micronized			200mg	
progesterone			qhs	
Androgen blocker				
Spironolactone	25mg qd	50mg bid	200mg bid	
Finasteride	1mg qd		5mg qd	
Dutasteride			0.5mg qd	

Hormone preparations and dosing (Grading: T O M) FtM

Androgen	Initial-low dose	Initial- Typical	Maximum - typical	Comment
Testosterone Cypionatea	20 mg/week IM/SQ	50mg/week IM/SQ	100mg/week IM/SQ	For q 2 wk dosing, double each dose
Testosterone Enthanatea	20mg/week IM/SQ	50mg/week IM/SQ	100mg/week IM/SQ	"
Testosterone topical gel 1%	12.5-25 mg Q AM	50mg Q AM	100mg Q AM	May come in pump or packet form
Testosterone topical gel 1.62%d	20.25mg Q AM	40.5 - 60.75mg Q AM	103.25mg Q AM	п
Testosterone patch	1-2mg Q PM	4mg Q PM	8mg Q PM	Patches come in 2mg and 4mg size. For low doses, may cut patch
Testosteronecream	10mg	50mg	100mg	
Testosterone axillary gel 2%	30mg Q AM	60mg Q AM	90-120mg Q AM	Comes in pump only, one pump = 30mg
Testosterone Undecanoate	N/A	750mg IM, repeat in 4 weeks, then q 10 weeks ongoing	N/A	Requires participation in manufacturer monitored program

Resource: Guidelines for the Primary and Gender-Affirming Care of Transgender and Gender Nonbinary People